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samonas. FCC RADIO TEST REPORT

Report No. : FG522653A

Frequency Stability
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0086
40 Normal Voltage 0.0067
30 Normal Voltage 0.0127
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0152
0 Normal Voltage 0.0044
PASS
-10 Normal Voltage 0.0054
-20 Normal Voltage 0.0105
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0056
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0041
Note: Normal Voltage = 3.8 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.
TEL : 886-3-327-3456 Page Number : A3-250f 25
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samonias. FCC RADIO TEST REPORT Report No. : FG522653A

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.23 5.39 5.97 6.43 PASS
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Report No. : FG522653A

LTE Band 12 / 10MHz / QPSK LTE Band 12 / 10MHz / 16QAM
Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
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Report No. : FG522653A

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM [ QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.40 1.35 3.08 3.08 4.85 5.14 9.89 9.60 - - - -

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM [256QAM | 64QAM |256QAM [ 64QAM |256QAM | 64QAM [256QAM | 64QAM |256QAM | 64QAM [256QAM
Middle CH 1.31 1.34 3.00 3.06 5.02 5.04 9.65 9.76 - - - -

TEL : 886-3-327-3456 Page Number : A4-30f 25
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samonias. FCC RADIO TEST REPORT Report No. : FG522653A

LTE Band 12

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG522653A

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum . L
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TL 706.8566 MHz -9.13 dBm ndg 26.00 dB Tl 1 706.0075 MHz -2.39 dbm ndg 26.00 dB
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ML T 703.098 MHz 16.26 dbm ndB down 5025 MHz M1 1 708.515 MHz 17.97 dem ndB down 565 MHz
TL 1 705.032 MHz -9.56 dBm ndg 26,00 dB Tl 1 702.705 MHz -3.62 dbm ndg 26,00 dB
T2 i 710.057 MHz -9.62 dém q factor 1411 T2 i -8.33 dém q factor 73.5
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SPORTON LAB.
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Report No. : FG522653A

LTE Band 12

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

Spectrum - pectrum -
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Report No. : FG522653A

Occupied Bandwidth

Mode LTE Band 12 : 99%60OBW (MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM [ QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.08 1.10 2.71 2.71 4.49 4.50 9.00 9.04 - - - -

Mode LTE Band 12 : 99%0BW (MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM [256QAM | 64QAM |256QAM [ 64QAM |256QAM | 64QAM [256QAM | 64QAM |256QAM | 64QAM [256QAM
Middle CH 1.11 1.10 2.73 2.71 4.47 4.47 9.04 9.07 - - - -

TEL : 886-3-327-3456 Page Number : A4-7of 25
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LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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T 1 706.959554 MHz 11.14 dam oce Bw 1.083211679 MHz T 1 705.951815 MHZ 9.82 dBim oce Bw 1.106729327 MHz
T2 1 708.042866 MHz 10.47 dém T2 1 708.058544 MHz 8.16 dBm
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Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM
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Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
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T 1 706.148935 MHz 12.23 dam oce Bw 2716528347 MHz T 1 705.147735 MHZ 12,15 dam oce Bw 2.715378467 MHz
T2 1 708.865463 MHz 12.26 dBm T2 1 708.863064 MHz 11.76 dBm
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum 532 5 v Lo
Ref Level 30.00 dBm Offset 11.00 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 11.00 dB & RBW 100 kHz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode FFT
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3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -40.33 dBm -27.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95926 GHz -40,16 dBm -27.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.02974 GHz -41.53 dBm -28.52 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03024 GHz -41,60 dBém -28.60 di
—_— —_—
\ ) , wo ( Il ] 1 Foa
o 11:31:1 17.MAR.2025 11
Spe: n DVI"
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
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Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 635.07916 MHz -55.85 dBm -42.85 dB
725.000 MHz 1.000 GHz 100.000 kHz 856.05117 MHz -55.48 dBm -42.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96526 GHz -44.90 dBm -31.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95626 GHz -40.22 dbm -27.22 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03024 GHz -41.34 dBm -28.34 dB
J1 ] ) wa
Date: 17.
TEL : 886-3-327-3456 Page Number 1 A4-22 0of 25

FAX : 886-3-328-4978
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LTE Band 12 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

T
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Spe

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.77941 MHz -55.65 dBm -42.65 dB 30.000 MHz 690.000 MHz 100.000 kHz 627.62973 MHz -55.64 dBm -42.64 dB
725,000 MHz 1.000 GHz 100.000 kHz 926.83830 MHz -55.46 dBm -42,46 dB 725,000 MHz 1,000 GHz 100.000 kHz 9651.83194 MHz -55.36 dBm -42,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84926 GHz -44.93 dBm -31.93 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63834 GHz -44.83 dBm -31.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90476 GHz -40.42 dBm -27.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -40.43 dBm -27.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.33217 GHz -41,34 dBm -28.34 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33367 GHz -41,44 dBm -28.44 d&
—_— —_—
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Spe: n DVI"
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Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 622.88008 MHz -55.83 dBm -42.83 dB
725.000 MHz 1.000 GHz 100.000 kHz 877.64725 MHz -55.32 dBm -42.32 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48988 GHz -44.95 dém -31.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz -40.58 dbm -27.58 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33567 GHz -41.49 dBm -28.49 dB
J1 ] ) wa
Date: 17.
TEL : 886-3-327-3456 Page Number 1 A4-230f 25

FAX : 886-3-328-4978
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LTE Band 12 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Ref Level 0,00 dBm
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Offset 11.00 dB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 628.12969 MHz -55.91 dBm -42,91 dB 30.000 MHz 690.000 MHz 100.000 kHz 623.98000 MHz -55,90 dBm -42,90 dB
725,000 MHz 1.000 GHz 100.000 kHz 845.90302 MHz -54,86 dBm -41,86 dB 725,000 MHz 1,000 GHz 100.000 kHz 8B4 59598 MHz -55.52 dBm -42,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897426 GHz -44.80 dBm -31.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97376 GHz -44.81 dBm -31.81dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -40.49 dBm -27.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95676 GHz -40.44 dBm -27.44 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34516 GHz -41.51 dBm -28.51 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34566 GHz -41.56 dBm -28.56 dB
_— _—
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Spe: n DVI"
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
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-20 dBir
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-40 dB
e e W
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Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 629.87955 MHz -55.82 dBm -42.82 dB
725.000 MHz 1.000 GHz 100.000 kHz 883,14625 MHz -55.30 dBm -42.30 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49088 GHz -44.75 dBm -31.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90626 GHz -40.42 dbm -27.42 db
7.000 GHz 9.000 GHz 1.000 MHz 7.02174 GHz -41.39 dBm -28.39 dB
J1 ] ) wa
Date: 17. 11:41:02
TEL : 886-3-327-3456 Page Number 1 A4-240f 25
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samonias. FCC RADIO TEST REPORT

Report No. : FG522653A

Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0061
40 Normal Voltage 0.0071
30 Normal Voltage 0.0081
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0107
-10 Normal Voltage 0.0189 PASS
-20 Normal Voltage 0.0054
-30 Normal Voltage 0.0069
20 Maximum Voltage 0.0137
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0189
Note:

1.  Normal Voltage = 3.8 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




samonas. FCC RADIO TEST REPORT Report No. : FG522653A

LTE Band 14

Peak-to-Average Ratio

Mode LTE Band 14 / 5MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.64 5.83 6.61 6.58 PASS
Mode LTE Band 14 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.75 5.97 6.43 6.55 PASS
TEL : 886-3-327-3456 Page Number : A5-10f 30

FAX : 886-3-328-4978




SPORTON LAB.
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Report No. : FG522653A

LTE Band 14 / 5MHz / QPSK

LTE Band 14 / 5MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum | 2

Ref Level 30.00 dém Offset 11,00 b

Ref Level 30.00 dém Offset 11,00 b
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Mean | Peak | Crest | 10% 1 1% | 0% | 0.01% | Mean | Peak | Crest | 10% 1 1% 1 0.1% | 0.01% |
Trace 1 [ 2252 dbm  £7.35 dbm 4.82 di 2.46 d 4.26 db .64 db .75 db Trace 1 [ 21.47 dbm  £7.51 cbm 6.05 d 3.01d8 5.01d8 5.83 di 6.00 da
L it ] SRR L it ] (I

‘Complementary Cumulative Distribution Function Samples: 130000

LTE Band 14 / 5MHz / 64QAM

LTE Band 14 / 5MHz / 256QAM
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Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
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Mean | Peak | Crest | 10% 1 1% | 0% | 0.01% | Mean | Peak | Crest | 10% 1 1% 1 0.1% | 0.01% |
Trace 1 [ 20.47 dbm 7,52 cbm 7.45 d 3.04 dB 5.22 db 6.61 db 7.25 db Trace 1 [ 18.57 dbm 26,21 cbm 7.64 di 3.07 d8 5.22 db 6.50 di 7.36 d
L it ] [T L it ] (I

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A5-20f 30
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LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum | 2

Ref Level 30.00 dém Offset 11,00 b
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LTE Band 14 / 10MHz / 64QAM

LTE Band 14 / 10MHz / 256QAM
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L it ] (] L it ] W e

TEL : 886-3-327-3456

Page Number
FAX: 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG522653A

26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK |[16QAM | QPSK |16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK |16QAM
Middle CH - - - - 5.14 4.89 10.00 | 10.00 - - - -

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM |256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM |256QAM
Middle CH - - - - 5.02 5.02 10.18 | 10.08 - - - -

TEL : 886-3-327-3456 Page Number : A5-40f 30

FAX : 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG522653A

LTE Band 14

Middle Channel / 5MHz / QPSK Middle Channel / 5SMHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att ande SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.26 dBm Mi[1] 17.52 dBm
794.47900 MHz M1 791.74100 MHz
2 M 2 1
2 N nde Y 26.00 dB =@ | X ngp 26.00 dB
10 A A e ey 5.145000000 MHZ| 10 P el et Pan A PR o +.895000000 MHz
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CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 784.475 MHz 16.26 dbm ndB down 5145 MHz ML 1 751.741 MHz 17.52 dem ndB down 7,695 MHz
TL 1 780.413 MHz -9.98 dBm ndg 26,00 dB T 1 790.542 MHz -3.55 dbm ndg 26,00 dB
T2 i 795.557 MHz -9.66 dém q factor 154.4 T2 i 795,438 MHz -8.57 dém q factor 161.7
L JU ] - L JU ] -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

m 2 m 2
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kiiz Ref Lavel 30.00 dbm  Offset 11.00 d = RBW 300 khz
o att 308 SWT  12.6ps @ VBW  1MHz  Mode FFT o att a0d8 SWT  126ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 37k Max
mi1] 17.86 dBm mi1] 16.43 dBm
20 M1 797.1760 MHz - 786.9040 MHz
) PN _nds 26.00 dB __nd 26.00 dB
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CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 787.176 NHz nde down 10,01 MHz ML 1 786,904 Mz nde down 10,01 MHz
T 1 787.845 MHz nds 26,00 d& 1 1 7BE.0BS MHZ nds 26,00 d8
T2 1 787.855 MHz q factor 78.6 T2 L 796.085 MHz q factor 78.8
L JU ] - L JU ] -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

il im il
Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 126 ps @ VBW  1MHz Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.30 dBrm mi1] 15.53 dBm
. 79355900 MHZ] - . 789.7230 MHZ
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A~ ~ - b~
. ™ ’ n
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CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 793.858 MHz 14.30 dém nd@ down 5,025 MHz [ 1 789.723 Mz 15.53 dem nd@ down 10,19 MHz
T 1 790.512 MHz -11.75 dam nds 26,00 d8 T 1 7BE.ODS MHz -10,14 darm nds 26,00 d8
T2 1 795.537 MHz -11.72 dBm q factor 158.0 T2 1 70B.195 MHz -10.61 dBm q factor 77.8
L JU ] e L JU ] e

TEL : 886-3-327-3456 Page Number : A5-50f 30
FAX : 886-3-328-4978
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LTE Band 14

Spectrum - pectrum -
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 300 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att 0B SWT 126 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.08 dBm mi1] 13.64 dBm
791.13200 MHz 789.6430 MHz
2 2
2 ndB 26.00 dB =@ ndB 26.00 dB
. X B o 5.025000000 MHZ] o . Bt e 10.090000000 MHz
e 7 T G Tt 157.4 . ] QTactar \ 78.9
0ds - 0 de: - -
/ J \
10 dem - - 10 dBm. —
¥ ¥ /
/ N /
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. bt R RIS Fopy e T N
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40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 791.132 MHz 12.08 dbm ndB down 5025 MHz M1 1 765.643 MHz 13.64 dBm ndB down 10.00 MHz
TL 1 780.463 MHz -13.86 dém ndg 26,00 dB Tl 1 7B7.945 MHz -12,51 dBm ndg 26.00 dB
T2 i 785.488 MHz -13.91 dém q factor 157.4 T2 i 796,035 MHz 12,47 dém q factor 78.3
L JU ] ) L JU ] L

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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womancne. FCC RADIO TEST REPORT Report No. : FG522653A
Occupied Bandwidth
Mode LTE Band 14 : 99%60BW (MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.48 4.51 9.06 9.04 - - - -
Mode LTE Band 14 : 99%0BW (MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM |256QAM | 64QAM |256QAM | 64QAM |256QAM | 64QAM |256QAM | 64QAM [256QAM | 64QAM |256QAM
Middle CH - - - - 4.52 4.50 9.07 9.02 - - - -
TEL : 886-3-327-3456 Page Number : A5-70f 30

FAX : 886-3-328-4978
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LTE Band 14

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Spectrum - pectrum -
.00 dBm  Offset 11,00 db = RBW 100 khz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode FFT
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(@ 17K Max [@ 37+ Max
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Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
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TL 1 790.760224 MHz 11.24 dBm Occ Bw 4.482551745 MHz T 1 790.744226 MKz 10.14 dBm Occ Bw 4.512548745 MHz
T2 i 795.242776 MHz 10.88 dém T2 i 795.256774 Mz 10.30 dém
Spectrum 2 i
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samonas. FCC RADIO TEST REPORT

Report No. : FG522653A

LTE Band 14

Middle Channel / 5BMHz / 256QAM

Middle Channel / 10MHz / 256QAM
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